
 

 

CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
CENTRAL VALLEY REGION 

11020 Sun Center Drive, #200 Rancho Cordova, California 95670-6114 
Phone (916) 464-3291  Fax (916) 464-4645 

Central Valley Home Page (http://www.waterboards.ca.gov/centralvalley) 

NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM (NPDES) CA0085359 
ORDER R5-2022-0004-01 

 
WASTE DISCHARGE REQUIREMENTS 

FOR THE CITY OF LATHROP, 
CONSOLIDATED TREATMENT FACILITY, 

SAN JOAQUIN COUNTY 
 
The following Discharger is subject to waste discharge requirements (WDR’s) set forth in this 
Order: 

Table 1. Discharger Information 

Discharger: City of Lathrop 

Name of Facility: Consolidated Treatment Facility 

Facility Street Address: 18800 Christopher Way 
[...]
V. Rationale for Receiving Water Limitations .................................................................... F-80 
A. Surface Water ........................................................................................................ F-80 
B. Groundwater – Not Applicable ............................................................................... F-81 

VI. Rationale for Provisions ................................................................................................ F-81 

A. Standard Provisions ............................................................................................... F-81 
B. Special Provisions.................................................................................................. F-82 

1. Reopener Provisions .......................................................................................... F-82 
2. Special Studies and Additional Monitoring Requirements .................................. F-83 
3. Best Management Practices and Pollution Prevention ...................................... F-88 
4. Construction, Operation, and Maintenance Specifications ................................. F-90 



City of Lathrop ORDER R5-2022-0004-01 
Consolidated Treatment Facility NPDES CA0085359 

ATTACHMENT F – FACT SHEET F-2 

5. Special Provisions for Publicly-Owned Treatment Works (POTWs) .................. F-90 
6. Compliance Schedules ...................................................................................... F-91 
7. Other Special Provisions .................................................................................... F-93 

VII. Rationale for Monitoring and Reporting Requirements ................................................. F-94 
A. Influent Monitoring ................................................................................................. F-94 
B. Effluent Monitoring ................................................................................................. F-94 
C. Whole Effluent Toxicity Testing Requirements ...................................................... F-95 
D. Receiving Water Monitoring ................................................................................... F-95 

1. Surface Water .................................................................................................... F-95 
2. Groundwater – Not Applicable ........................................................................... F-97 

E. Other Monitoring Requirements ............................................................................. F-97 
VIII. Public Participation ....................................................................................................... F-98 

A. Notification of Interested Persons .......................................................................... F-98 

B. Written Comments ................................................................................................. F-98 
C. Public Hearing ....................................................................................................... F-98 
D. Reconsideration of Waste Discharge Requirements.............................................. F-99 
E. Information and Copying ........................................................................................ F-99 
F. Register of Interested Persons .............................................................................. F-99 
G. Additional Information ............................................................................................ F-99 

Tables 
Table F-1. Facility Information ................................................................................................ F-3 
Table F-2. Basin Plan Beneficial Uses.................................................................................... F-7 
Table F-3. 303 (d) List for the San Joaquin River ................................................................. F-12 
Table F-4. Summary of Technology-based Effluent Limitations ........................................... F-17 
Table F-5. Mixing Zones and Dilution Credits ....................................................................... F-27 

Table F-6. Summary of CTR Criteria for Hardness-dependent Metals ................................. F-32 
Table F-7. Verification of CTR Compliance for Lead ............................................................ F-36 
Table F-8 Salinity Water Quality Criteria/Objectives ............................................................. F-45 
Table F-9. Summary of Water Quality-Based Effluent Limitations ........................................ F-68 
Table F-10. Summary of Final Effluent Limitations ............................................................... F-77 
Table F-11. Interim Effluent Limitation Calculation Summary ............................................... F-80 



City of Lathrop ORDER R5-2022-0004-01 
Consolidated Treatment Facility NPDES CA0085359 

ATTACHMENT F – FACT SHEET F-3 

ATTACHMENT F – FACT SHEET 

As described in section II.B of this Order, the Central Valley Water Board incorporates this 
Fact Sheet as findings of the Central Valley Water Board supporting the issuance of this Order. 
This Fact Sheet discusses the legal requirements and technical rationale that serve as the 
basis for the requirements of this Order. 

This Order has been prepared under a standardized format to accommodate a broad range of 
discharge requirements for Dischargers in California. Only those sections or subsections of 
this Order that are specifically identified as “not applicable” have been determined not to apply 
to this Discharger. Sections or subsections of this Order not specifically identified as “not 
applicable” are fully applicable to this Discharger. 

I. PERMIT INFORMATION 

The following table summarizes administrative information related to the Facility. 

Table F-1. Facility Information 

Waste Discharge ID (WDID): 5B39NP00085 

CIWQS Facility Place ID: 271781 

Discharger: City of Lathrop 

Name of Facility: City of Lathrop Consolidated Treatment Facility 

Facility Address: 18800 Christopher Way 

Facility City, State Zip: Lathrop, CA 95330 

Facility County: San Joaquin 

Facility Contact, Title and Phone 
Number: 

Paul Zolfarelli, Lead Plant Operator,  
(209) 406-3845 

Authorized Person to Sign and Submit 
Reports: 

Michael King, Public Works Director,  
(209) 941-7454 

Mailing Address: 
390 Towne Centre Drive 
Lathrop, CA 95330 

Billing Address: Same as Mailing Address 

Type of Facility: POTW 

Major or Minor Facility: Major 

Threat to Water Quality: 1 

Complexity: A 

Pretreatment Program: Yes, not state or federally approved 

Recycling Requirements: Producer 

Facility Permitted Flow: 2.5 MGD, future expansion to 6.0 MGD 

Facility Design Flow: 2.5 MGD, future expansion to 6.0 MGD 

Watershed: Sacramento-San Joaquin Delta 

Receiving Water: San Joaquin River 

Receiving Water Type: Estuary 



City of Lathrop ORDER R5-2022-0004-01 
Consolidated Treatment Facility NPDES CA0085359 

ATTACHMENT F – FACT SHEET F-4 

A. The City of Lathrop is the owner of the Consolidated Treatment Facility (Facility), a 
Publicly-Owned Treatment Works (POTW). The City of Lathrop contracts Veolia 
Water North America to operate the Facility. Together, the City of Lathrop and 
Veolia Water North America are hereinafter referred to as the Discharger. 
 
For the purposes of this Order, references to the “discharger” or “permittee” in 
applicable federal and state laws, regulations, plans, or policy are held to be 
equivalent to references to the Discharger herein. 

B. The Facility discharges wastewater to the San Joaquin River, a water of the United 
States within the Sacramento-San Joaquin Delta. Attachment B provides a map of 
the area around the Facility. Attachment C provides a flow schematic of the Facility. 

C. When applicable, state law requires dischargers to file a petition with the State 
Water Board, Division of Water Rights and receive approval for any change in the 
point of discharge, place of use, or purpose of use of treated wastewater that 
decreases the flow in any portion of a watercourse. The State Water Board retains 
separate jurisdictional authority to enforce any applicable requirements under Water 
Code section 1211. This is not an NPDES permit requirement. 

D. The Discharger filed a report of waste discharge (ROWD) and submitted an 
application on 21 October 2020 for waste discharge requirements (WDR’s) and 
NPDES permit for a new surface water discharge to the San Joaquin River. 

E. Regulations at 40 C.F.R. section 122.46 limit the duration of NPDES permits to a 
fixed term not to exceed five years. Accordingly, Table 3 of this Order limits the 
duration of the discharge authorization. Under 40 C.F.R. section 122.6(d), States 
authorized to administer the NPDES program may administratively continue State-
issued permits beyond their expiration dates until the effective date of the new 
permits, if State law allows it. Pursuant to California Code of Regulations, title 23, 
section 2235.4, the terms and conditions of an expired permit are automatically 
continued pending reissuance of the permit if the Discharger complies with all 
federal NPDES requirements for continuation of expired permits. 

F. This Order is an NPDES permit and regulates the tertiary treated wastewater 
discharge to the San Joaquin Riverand the wastewater treatment facility, and 
includes reclamation specifications for the production of recycled water. Reclamation 
is regulated through enrollment in State Water Board Order WQ 2016-0068-DDW 
Water Reclamation Requirements for Recycled Water Use. 

II. FACILITY DESCRIPTION 

The Discharger provides sewerage service for the communities in the western and 
southern portions of the City of Lathrop, the Crossroads Commercial Center area, and 
Lathrop Gateway Business Park and serves a population of approximately 13,200. The 
design daily average flow capacity of the Facility is 2.5 million gallons per day (MGD). 

Industry within the service area includes manufacturing, food processing, distribution 
facilities, restaurants, and trucking companies. Waste streams from these industries are 
relatively high-strength commercial/industrial wastewater. In 2005, the Discharger 
adopted an Industrial Sewer Use Ordinance (Ordinance), which established pretreatment 
standards prior to discharging industrial wastewater to the Facility.  The Ordinance 



City of Lathrop ORDER R5-2022-0004-01 
Consolidated Treatment Facility NPDES CA0085359 

ATTACHMENT F – FACT SHEET F-5 

includes numeric effluent limits for total dissolved solids (TDS), biochemical oxygen 
demand (BOD), and nitrate.  The Discharger currently has industrial waste discharge 
permits with 3 significant industrial users to control salinity discharges to the Facility. 

A. Description of Wastewater and Biosolids Treatment and Controls 

The headworks and primary treatment system at the Facility consists of a three-
stage screening process (fine screening, grit removal, ultra-fine screening) and a 
950,000-gallon influent equalization tank used to allow a constant flow, determined 
by the plant operator, to the biological treatment system by storing a portion of the 
influent flow received during peak flow period of the day and returning the stored 
wastewater for treatment during low flow periods. Biological treatment consists of a 
two-train system with each treatment train consisting of an anoxic basin followed by 
an aeration basin, with the anoxic and aeration basins of each train separated by 
baffling. Following the biological treatment, a membrane bioreactor (MBR) system 
(operating in parallel), consisting of four total (three installed and one for future use) 
membrane tanks (each tank contains four modules) provides liquid-solid separation 
by a selective membrane barrier. Following filtration, the Facility injects sodium 
hypochlorite solution to disinfect prior to entering the chlorine contact basin and 
dechlorinates using sodium bisulfite prior to discharge to the San Joaquin River. 

An emergency storage basin is used to temporarily hold influent flows exceeding the 
capacity of the headworks. It also receives water from the MBR and effluent from the 
chlorine contact basin that does not meet permit requirements. The Facility will also 
utilize cooling ponds after dechlorination as needed to cool the effluent prior to 
discharge to the San Joaquin River to meet temperature effluent limitations. The 
emergency storage basin and cooling ponds are lined with at least 40-mil high-
density polyethylene liner. 

The waste activated sludge (WAS) generated from the CTF is pumped to a 190,000-
gallon aerobic sludge storage tank.  In addition, the existing sludge handling facilities 
include two belt filter press units housed in the dewatering building and a concrete 
pad for “air drying” of the dewatered sludge. Dewatered cake from the filter press is 
transferred either to a sludge haul truck or to the drying bed for storage or 
supplemental drying when weather conditions permit.  The sludge beds are used 
daily, the beds are concrete lined, and any excess liquid is pumped to the 
headworks. Transportation and disposal/reuse of the biosolids is regulated by U.S. 
EPA under 40 C.F.R. part 503. 

Effluent will either be discharged to the San Joaquin River or to the recycled water 
distribution system. The Discharger recycles a portion of its wastewater for irrigation 
of agricultural and landscape use areas. Recycled water distribution is regulated by 
separate State Water Board Water Quality Order WQ 2016-0068-DDW, Water 
Reclamation Requirements for Recycled Water Use. This order regulates the 
production of recycled water. Discharge to surface water will occur when the 
recycled water distribution system is at capacity. 

B. Discharge Points and Receiving Waters 

1. The Facility is located in section S2 T2S R6E, Mount Diablo Base and Meridian, 
as shown in Attachment B, a part of this Order. 



City of Lathrop ORDER R5-2022-0004-01 
Consolidated Treatment Facility NPDES CA0085359 

ATTACHMENT F – FACT SHEET F-6 

2. Treated municipal wastewater is discharged at Discharge Point No. 001 to San 
Joaquin River, a water of the United States at a point latitude 37° 47' 42" North 
and latitude 121° 18' 25" West. 

C. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data – 
Not Applicable 

D. Compliance Summary – Not Applicable 

E. Planned Changes 

Increase Average Dry Weather Flow to 6.0 MGD. The Facility is planning to 
increase the permitted Average Dry Weather Flow from 2.5 to 6.0 MGD at full 
buildout. The Discharger does not anticipate this increase within the 5-year permit 
term. The permitted increase of flow will depend on the Discharger providing the 
Central Valley Water Board both a certification that the Facility treatment facilities 
have been upgraded to accommodate the increased flows, as well as an updated 
mixing zone and dilution credit request to support reissuance of effluent limitations 
for constituents that require dilution. 

III. APPLICABLE PLANS, POLICIES, AND REGULATIONS 

The requirements contained in this Order are based on the requirements and authorities 
described in this section. 

A. Legal Authorities 

This Order serves as WDR’s pursuant to article 4, chapter 4, division 7 of the 
California Water Code (commencing with section 13260). This Order is also issued 
pursuant to section 402 of the federal Clean Water Act (CWA) and implementing 
regulations adopted by the U.S. EPA and chapter 5.5, division 7 of the Water Code 
(commencing with section 13370). It shall serve as an NPDES permit for point 
source discharges from this Facility to surface waters. 

B. California Environmental Quality Act (CEQA) 

Under Water Code section 13389, this action to adopt an NPDES permit is exempt 
from the provisions of Chapter 3 of CEQA, (commencing with section 21100) of 
Division 13 of the Public Resources Code.  

C. State and Federal Laws, Regulations, Policies, and Plans 

1. Water Quality Control Plan. Requirements of this Order specifically implement 
the applicable Water Quality Control Plans. 

a. Basin Plan. The Central Valley Water Board adopted a Water Quality Control 
Plan for the Sacramento River and San Joaquin River Basins, Fifth Edition, 
May 2018 (Basin Plan) that designates beneficial uses, establishes water 
quality objectives, and contains implementation programs and policies to 
achieve those objectives for all waters addressed through the plan. 
Requirements in this Order implement the Basin Plan. In addition, the Basin 
Plan implements State Water Board Resolution 88-63, which established 
state policy that all waters, with certain exceptions, should be considered 



City of Lathrop ORDER R5-2022-0004-01 
Consolidated Treatment Facility NPDES CA0085359 

ATTACHMENT F – FACT SHEET F-7 

suitable or potentially suitable for municipal or domestic supply. Beneficial 
uses applicable to the San Joaquin River are as follows: 

Table F-2. Basin Plan Beneficial Uses 

Discharge 
Point 

Receiving 
Water Name 

Beneficial Use(s) 

001 
San Joaquin 

River 

Existing: 
Municipal and domestic water supply (MUN); agricultural 
supply, including stock watering (AGR);  
industrial process supply (PROC);  
industrial service supply (IND);  
water contact recreation (REC-1);  
non-contact water recreation (REC-2);  
warm freshwater habitat (WARM);  
cold freshwater habitat (COLD);  
warm and cold migration of aquatic organisms (MIGR);  
warm spawning, reproduction, and/or early development 
(SPWN);  
wildlife habitat (WILD); 
navigation (NAV). 

-- Groundwater 

Existing:  
Municipal and domestic supply (MUN);  
agricultural supply (AGR);  
industrial service supply (IND); 
industrial process supply (PROC).  

b. Bay-Delta Plan. The Water Quality Control Plan for the San Francisco 
Bay/Sacramento-San Joaquin Delta Estuary (Bay-Delta Plan) was adopted in 
May 1995 by the State Water Board superseding the 1991 Bay-Delta Plan. 
The Bay-Delta Plan identifies the beneficial uses of the estuary and includes 
objectives for flow, salinity, and endangered species protection. 

The State Water Board adopted Decision 1641 (D-1641) on 29 December 
1999 and revised on 15 March 2000. D-1641 implements flow objectives for 
the Bay-Delta Estuary, approves a petition to change points of diversion of 
the Central Valley Project (CVP) and the State Water Project (SWP) in the 
Southern Delta, and approves a petition to change places of use and 
purposes of use of the CVP. The Bay-Delta Plan includes water quality 
objectives for electrical conductivity for the South Delta in the vicinity of the 
discharge. On 25 February 2019, the Office of Administrative Law approved 
the 2018 Bay-Delta Plan amendments, which include a numeric water quality 
objective of 1,000 μmhos/cm maximum, applied as a 30-day running average 
of mean daily electrical conductivity. 

Section 303(c) of the Clean Water Act requires a state to submit water quality 
standards to U.S. EPA for review and approval. On 31 March 2019, the State 
Water Board submitted revised southern Delta salinity objectives to U.S. EPA. 
In a response dated 11 June 2019, U.S. EPA stated that it could not conduct 
a substantive review based on the information provided by the State Water 



City of Lathrop ORDER R5-2022-0004-01 
Consolidated Treatment Facility NPDES CA0085359 

ATTACHMENT F – FACT SHEET F-8 

Board and further requested that the State Water Board submit the minimum 
required information specified by 40 CFR section 131.6 within 90 days. The 
State Water Board subsequently resubmitted the revised southern Delta 
salinity objectives on 26 August 2019 in compliance with 40 C.F.R. section 
131.6. At this time, U.S. EPA has not acted to approve or deny the revised 
southern Delta salinity objectives. 

Pursuant to 40 C.F.R. section 131.21(a), the Regional Administrator shall 